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NO. Code Part name quantity
1 [240210 HERTETLS CRANKSHAFT 1
2 93009 A BALL BEARING 2
3 |93507 e OIL SEAL 2
4 (244302 BOEERSS e GOVERNOR ASSEMBLY 1
5 [243901 =M SHAFT,GOVERNOR ARM 1
6 |96804 EER WASHER, GOVERNOR ARM SHAFT 1
7 243902 [ISEE3 PIN,LOCK 1
8 [91816 HGHZER BOLT, DRAIN PLUG 2
9 |94007 T EREIe WASHER,DRAIN PLUG 2
10 245102 O EFRES SWITCH ASSEMBLY,OIL LEVEL 1
11 (91329 W IZ . MBX16 BOLT M6X16 2
12 [240904 HRAHFE e DOWEL PIN,CASECOVER 4
13 1241208 = PISTON 1
14 |241606 TREEIAEE PISTON RING SET 1
15 |241503 EFFRG ROD ASSEMBLY ., CONNECTING 1
16 [245503 IR PIN, PISTON 1
17 241301 TEZEtE e CLIP, PISTON 2
18 [240104 RRIFE =S COVER ASSEMBLY, CRANKCASE 1
19 [241401-276 |#liHZE OIL PLUG 1
20 (241011 Sk CYLINDER HEAD 1
21 241704 HAI] VALVE,IN 1
22 [245904 HESM] VALVE EXHAUST 1
23 [241806 HS 58S TR RETURNER INTAKE VALVE 1
24 246001 S J5EE SPRING,VALVE 2
25 [241801 HS s8R SEAT, VALVE SPRING,IN 1
26 (241802 HESI JEE e SEAT, VALVE SPRING,EX 1
27 |242202 PR{ARZE PLATE,PUSH ROD GUIDE 1
28 (242101 R ROCKER ASSY 2
29 (241804 Tong ROTATOR 1
30 [91006 HSNELRE BOLT, STUD 2
31 [91007 HESELA e BOLT, STUD 2
32 |242816 {kimesLE4 CARBURETOR COMPONENTS 1
33 [95405L WAHE FUEL LINE 1
34 [94404 e RE CLIP,FUEL LINE 1
35 |244001 TR GOVERNOR ARM 1
36 [97210 % B 28 [t CHARGE COIL 1
37 [90016 sy fiE M6 NUT M6 4
38 [240346 iy s CRANKSHAFT ASSEMBLY 1
39 |246102 SR LIFTER,VALVE 2
40 [96041 FHE R ST PACKING,CASECOVER 1
41 [242002 T HETES CAMSHAFT ASSEMBLY 1
42 [240905 HLELE/H PIN, DOWEL 2
43 [91347 I e M8X30 BOLT M8X30 6
44 96058 SEELETTR GASKET,CYLINDER HEAD 1
45 [91359 THiRiEe BOLT 4
46 97109 PRZS SPARK PULG 1
47 241901 SITHER ROD,PUSH 2
48 [240501 SNt SHROUD 1
49 [91325 R MBX12 BOLT M6X12 15
50 |96045 ABESE PACKING,HEADCOVER 1
51 [241107 e COVER COMP,CYLINDER HEAD 1
52 |245709 HEXREEES WIND SHIEL COMP. 1
53 (94403 BAHE < CLIP,FUEL LINE 1
54 [240402 KIAH FLYWHEEL ASSEMBLY 1
55 (244601 R FAN RECOIL STARTER 1
56 (314502 [BEth PULLEY,STARTER 1
57 [90003 TKiCIER NUT 1
58 [97516 RUKESHEA IGNITION COIL ASSY 1
59 [91331 R e MBX25 BOLT M6X25 3
60 [96047 HSEER PACKING,INTAKE 1
61 [242301 e EER INSULATOR,CARBURETOR 1
62 [96051 s B PACKING,CARBURETOR 1
63 [94229 ey SPACER,CARBURETOR 1
64 [242701 TR ROD,GOVERNOR 1
65 [244208 P SPRING, THROTTL RETURN 1
66 (247418-010 |BaIZEME RECOIL STARTER ASSEMBLY 1
66.1 [5328-010 [EahiiR START PULLER (RECOIL COVER) 1
67 [97402 IEEIELIEE STARTING MOTOR ASSEMBLY 1
68 [244403 TR HES SHROUD ASSY,UPPER 1
69 [242911 =SIEEsEM AIR CLEANER ASSEMBLY 1
69.1 [5322 o) AR FILTER 1
70 [244103 HiHB% SPRING, GOVERNOR 1
71 [245104 HUHRIFES AMPLIFIER 1
72 96054 HES &g PACKING, EXHAUST 1
73 [243717 Sy e MUFFLER COMP 1
74 90011 12+ M8 NUT M8 2
75 [94206 i1 OB SPRING WASHER &8 2
76 |245601-276 [HLARZEM DIPSTICK 1
77 [243116-010 [wisg FUEL TANK ASSEMBLY 1
78 [91818 P EENReEN ADJUSTER ROCKER ARM 2
79 [95603 ESE TUBE,BREATHER 1
80 [243604 T4 25 FUEL TANK CAP COMP 1
81 [91333 ToRIBIE M6X28 BOLT M6X28 2
82 [249901 2Rtk CLAMPER CORD 1
83 [246503 R FLAT KEY 1
84 [94223 HRHE R WASHER, CRANKSHAFT 1
85 E91206 [EFES BOLT 1
86 [91334 #2HE M6*30 BOLT M6X30 2
87 [245005-010 |Bif=FE= CONTROL BOX ASSEMBLY 1
88 [512003 FEFRIEREE POSITIVE LEAD 1
89 [512012 FEjRfAtkE: NEGATIVE LEAD 1
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